



V&G Industrial Testing Laboratories Pvt. Ltd.

(NABL Accredited Laboratory as per ISO/IEC 17025:2017 vide Certificate No. TC - 13912)

Works : Plot No. 323G (P), Industrial Area, Baikampady, Mangalore - 575 011.

Ph : +91 9449834171, 0824-2400475 E-mail : vg_testing@yahoo.co.uk; Website : www.vgitl.com

Specialized in : Mechanical, Chemical & NDT Testing Facilities



TEST REPORT

ID: 260522002-01

ULR - TC1391226200000953F

Chemical Discipline

- Metals And Alloys

8mm Dia. Reinforcement Steel (Rebar) /Gr.Fe 600D

Sl. No.	Tests	Test Method	Results (%)
1	Carbon, %	IS 228 (Part-1):2025	0.21%
2	Sulphur,%	IS 228 (Part-9):1989/R2023	0.021%
3	Phosphorous,%	IS 228 (Part-3):2024	0.028%
4	Sulphur & Phosphorous,%	---	0.049%

-----End of Report-----

Kavya [KAVYA]
Tested by

Page 2 of 2



Authorized Signatory

NOTE : (1) Samples not drawn by V&G and reported results are pertaining to the samples submitted by the clients for test (2) Reports shall not be reproduced, except in full, without the written approval of the lab (3) Any correction invalidates this report (4) This report cannot be used as an evidence in any court of law and



V&G Industrial Testing Laboratories Pvt. Ltd.

(NABL Accredited Laboratory as per ISO/IEC 17025:2017 vide Certificate No. TC - 13912)

Works : Plot No. 323G (P), Industrial Area, Balkampady, Mangalore - 575 011.

Ph : +91 9449834171, 0824-2400475 E-mail : vg_testing@yahoo.co.uk; Website : www.vgiti.com

Specialized in : Mechanical, Chemical & NDT Testing Facilities



TEST REPORT

ID: 260522002-02

ULR – TC1391226200000954F

Chemical Discipline

- Metals And Alloys

16mm Dia. Reinforcement Steel (Rebar) /Gr.Fe 600D

Sl. No.	Tests	Test Method	Results (%)
1	Carbon, %	IS 228 (Part-1):2025	0.19%
2	Sulphur,%	IS 228 (Part-9):1989/R2023	0.023%
*3	Phosphorous,%	IS 228 (Part-3):2024	0.032%
4	Sulphur & Phosphorous,%	---	0.055%

-----End of Report-----

Kavya [KAVYA]
Tested by

Page 2 of 2

Authorized Signatory

NOTE : (1) Samples not drawn by V&G and reported results are pertaining to the samples submitted by the clients for test (2) Reports shall not be reproduced, except in full, without the written approval of the lab (3) Any correction invalidates this report (4) This report cannot be used as an evidence in any court of law and



V&G Industrial Testing Laboratories Pvt. Ltd.

(NABL Accredited Laboratory as per ISO/IEC 17025:2017 vide Certificate No. TC - 13912)

Works : Plot No. 323G (P), Industrial Area, Baikampady, Mangalore - 575 011.

Ph : +91 9449834171, 0824-2400475 E-mail : vg_testing@yahoo.co.uk; Website : www.vgintl.com

Specialized in : Mechanical, Chemical & NDT Testing Facilities



TC-13912

ID: 260522002-03

TEST REPORT

ULR – TC1391226200000955F

Chemical Discipline

- Metals And Alloys

20mm Dia. Reinforcement Steel (Rebar) /Gr.Fe 600D

Sl. No.	Tests	Test Method	Results (%)
1	Carbon, %	IS 228 (Part-1):2025	0.23%
2	Sulphur, %	IS 228 (Part-9):1989/R2023	0.027%
3	Phosphorous, %	IS 228 (Part-3):2024	0.033%
4	Sulphur & Phosphorous, %	---	0.060%

-----End of Report-----

Tested by *Kavya* [KAVYA]

Page 2 of 2

Authorized Signatory

NOTE : (1) Samples not drawn by V&G and reported results are pertaining to the samples submitted by the clients for test (2) Reports shall not be reproduced, except in full, without the written approval of the lab (3) Any correction invalidates this report (4) This report cannot be used as an evidence in any court of law and